

Antibiotic Dosing Guideline for Cystic Fibrosis

August 2021



FURTHER

Working Group Members

Eva Cho
BC Children's Hospital, Vancouver, BC

Daniel Cortes
St. Michael's Hospital, Toronto, ON

Renée Dagenais
St. Paul's Hospital, Vancouver, BC

John Hawboldt
Health Sciences Centre, St. John's, NL

Christian Héroux
CHU de Québec, Québec City, QC

Valerie Waters
The Hospital for Sick Children, Toronto, ON

**Reviewed by Cystic Fibrosis Canada's Healthcare
Advisory Council**

Members:

Ron Anderson
Board of Directors Representative

Mark Chilvers
BC Children's Hospital, Vancouver, BC

Daniel Cortes
St. Michael's Hospital, Toronto, ON

Patrick Daigneault
Université Laval, QC

Karen Doyle
Janeway Children's Health and
Rehabilitation Centre and Health Sciences
Centre, St. John's, NL

Ena Gaudet
The Ottawa Hospital, ON

Annick Lavoie
Université de Montréal, QC

Sandy Stevens
Stakeholder Representative

Patti Tweed
Stakeholder Representative

Valerie Waters
University of Toronto, ON

This is an antibiotic dosing guideline for cystic fibrosis patients, but individual patient factors must be considered when calculating and choosing a dose. These factors may include, but are not limited to: body weight, renal or hepatic impairment, drug interactions, and history of allergic reactions or intolerances.

The selection of antibiotics (monotherapy or in combination), use of conventional or high dose, and treatment duration are also based on various patient-specific factors such as pathogen(s), antimicrobial sensitivities, and symptom severity, but are not covered in this guideline. Select organisms have been listed for the antimicrobial activity of each antibiotic, and are not representative of the full spectrum of activity of the antibiotic. For information on inhaled antibiotics, please refer to the Canadian Consensus Statement on Aerosolized Antibiotic Use in Cystic Fibrosis, at <https://www.cysticfibrosis.ca/about-cf/guidelines-and-standards-of-care>.

Antibiotic dosing and therapeutic drug monitoring (TDM) guidance was reviewed by the working group, and is meant to be used alongside local expertise and institution specific practices.

Antibiotic	Antimicrobial activity	Paediatric Dosing and TDM	Adult Dosing and TDM
amikacin	NTM	<p><i>Empiric dosing, then adjust based on TDM:</i></p> <p>NTM Induction Phase (3-12 weeks):</p> <p><u>Extended interval dosing:</u></p> <ul style="list-style-type: none"> - Children: 15-30 mg/kg/dose IV once daily - Adolescents: 10-15 mg/kg/dose IV once daily <p>Max empiric dose: 1500 mg/dose</p> <p><u>Traditional dosing:</u></p> <ul style="list-style-type: none"> - 7.5-10 mg/kg/dose IV q8h <p>Max empiric dose: 500 mg/dose</p> <p>NTM Maintenance Phase:</p> <ul style="list-style-type: none"> - Amikacin parenteral formulation: 250-500 mg nebulized once or twice daily (Amikacin liposome inhalation suspension not routinely used, but available through Health Canada SAP) 	<p><i>Empiric dosing, then adjust based on TDM:</i></p> <p>NTM Induction Phase (3-12 weeks):</p> <ul style="list-style-type: none"> - 10-30 mg/kg/dose IV q24h or - 7.5 mg/kg/dose IV q12h daily to 3x/week <p>NTM Maintenance Phase:</p> <ul style="list-style-type: none"> - Amikacin parenteral formulation: 250-500 mg nebulized once or twice daily (Amikacin liposome inhalation suspension not routinely used, but available through Health Canada SAP) <p>TDM:</p> <p>Peak: 20-30 mg/L, Trough: <5-10 mg/L</p> <p><i>For treatment of other organisms, please refer to institution specific practices for dosing and TDM targets.</i></p> <p>References: 1, 2</p>

		<p>TDM:</p> <p>Extended interval – Peak: 20-30 mg/L, Trough: <5-10 mg/L</p> <p>Traditional – Peak: 20-35 mg/L, Trough: 1-4 mg/L</p> <p><i>For treatment of other organisms, please refer to institution specific practices for dosing and TDM targets.</i></p> <p>References: 1, 2</p>	
amoxicillin/clavulanic acid	<i>H. influenzae</i> , <i>S. aureus</i>	<p><i>Dosing based on amoxicillin component:</i></p> <p>30 mg/kg/dose PO TID or 45 mg/kg/dose PO BID Max: 3 g/24 h (using 7:1 formulation and additional amoxicillin)</p> <p>Reference: 2</p>	<p><i>Dosing based on amoxicillin component:</i></p> <p>875 mg PO BID (using 7:1 formulation) or 500 mg PO TID (using 4:1 formulation)</p> <p>Reference: 2</p>
azithromycin	NTM	<p>NTM Treatment:</p> <p>10-12 mg/kg/dose PO once daily Max: 500 mg/dose</p> <p>Anti-inflammatory:</p> <ul style="list-style-type: none"> - Less than 25 kg: 10 mg/kg/dose PO daily 3x/week (Mon/Wed/Fri) - 25-40 kg: 250 mg PO daily 3x/week (Mon/Wed/Fri) - 40 kg or greater: 500 mg PO daily 3x/week (Mon/Wed/Fri) <p>References: 1, 3, 4</p>	<p>NTM Treatment:</p> <p>250-500 mg PO once daily</p> <p>Anti-inflammatory:</p> <p>250 mg PO once daily or 500 mg PO daily 3x/week (Mon/Wed/Fri)</p> <p>References: 1, 3, 5</p>
aztreonam	<i>B. cepacia</i> complex, <i>P. aeruginosa</i>	<p>*Requires Health Canada SAP approval</p> <p>37.5-75 mg/kg/dose IV q6h Max: 12 g/24 h</p> <p>References: 2, 6</p>	<p>*Requires Health Canada SAP approval</p> <p>2 g IV q6h to q8h Max: 12 g/24 h</p> <p>Reference: 6</p>

cefazolin	<i>S. aureus</i>	50 mg/kg/dose IV q8h or 37.5 mg/kg/dose IV q6h Max: 2 g/dose References: 2, 7 (extrapolated from osteomyelitis dosing)	2 g IV q8h Reference: 2
cefpime	<i>B. cepacia</i> complex, <i>P. aeruginosa</i>	50 mg/kg/dose IV q8h May consider 50 mg/kg/dose IV q6h for resistant organisms Max: 2 g/dose References: 2, 8	2 g IV q8h May consider 2 g IV q6h for resistant organisms References: 2, 8
cefotaxime	<i>H. influenzae</i>	50-75 mg/kg/dose IV q6h Max: 2 g/dose Reference: 2	1-2 g IV q8h Reference: 2 (adapted from pneumonia dosing)
cefoxitin	NTM	200 mg/kg/day IV divided q6h to q8h Max: 12 g/24 h References: Adapted from 1, 2	200 mg/kg/day IV divided q6h to q8h Max: 12 g/24 h References: 1, 2
cefprozil	<i>H. influenzae</i> , <i>S. aureus</i>	15 mg/kg/dose PO BID Max: 500 mg/dose Reference: 2	500 mg PO BID Reference: 2
ceftazidime	<i>Achromobacter</i> spp., <i>B. cepacia</i> complex, <i>P. aeruginosa</i>	200-400 mg/kg/day IV divided q6h to q8h Max: 12 g/24 h Reference: 8	2-3 g IV q6h to q8h Max: 12 g/24 h References: 2, 8
ceftazidime/avibactam	MDR GNB, <i>P. aeruginosa</i>	<i>Dosing based on ceftazidime component:</i> - 3-6 months old: 40 mg/kg/dose IV q8h - Greater than 6 months old: 50 mg/kg/dose IV q8h Max: 2 g/dose Reference: 2 (extrapolated dosing)	<i>Dosing based on ceftazidime/avibactam combination:</i> 2.5 g IV q8h References: 2, 9

ceftolozane/ tazobactam	MDR GNB	<i>No paediatric dosing published</i>	<i>Dosing based on ceftolozane/tazobactam combination:</i> 3 g IV q8h References: 10, 11, 12
cefuroxime	<i>H. influenzae,</i> <i>S. aureus</i>	Intravenous: 50 mg/kg/dose IV q8h Max: 1.5 g/dose Oral: 15 mg/kg/dose PO BID Max: 500 mg/dose Reference: 2	Intravenous: 1.5 g IV q8h Oral: 500 mg PO BID Reference: 2
cephalexin	<i>S. aureus</i>	25 mg/kg/dose PO QID Max: 1 g/dose Reference: 2	500 mg to 1 g PO QID Reference: 2
chloramphenicol	<i>Achromobacter spp., B. cepacia complex</i>	12.5-25 mg/kg/dose IV q6h Max: 1 g/dose TDM: Peak: 15-30 mcg/mL, Trough: 5-15 mcg/mL Reference: 2	12.5-25 mg/kg/dose IV q6h Max: 1 g/dose TDM: Peak: 10-20 mcg/mL, Trough: 5-10 mcg/mL Reference: 2
ciprofloxacin	<i>Achromobacter spp.,</i> <i>P. aeruginosa</i>	Intravenous: 10 mg/kg/dose IV q8h Max: 400 mg/dose Oral: 20 mg/kg/dose PO BID Max: 1 g/dose Reference: 13	Intravenous: 400 mg IV q8h Oral: 750 mg PO BID-TID References: 13, 14

cloxacillin	<i>S. aureus</i>	<p>Intravenous: 50 mg/kg/dose IV q6h Max: 2 g/dose</p> <p>Oral: 50 mg/kg/dose PO q6h Max: 1 g/dose</p> <p>References: 2, 15</p>	1-2 g IV q6h Reference: 2
colistin	<i>Achromobacter spp., P. aeruginosa</i>	<p><i>Dosing expressed in terms of mg of colistin base activity:</i></p> <p>1-1.67 mg/kg/dose IV q8h Max: 100 mg/dose</p> <p>References: 2, 16</p>	<p><i>Dosing expressed in terms of mg of colistin base activity:</i></p> <p>2.5-5 mg/kg/day IV divided q8h to q12h Max: 5 mg/kg/24 h</p> <p>References: 2, 16</p>
doxycycline	MRSA	<p>8 years and older: 2 mg/kg/dose PO BID Max: 100 mg/dose</p> <p>Reference: 2</p>	100 mg PO BID References: 2, 17
fosfomycin	MDR organisms	<p><i>Use in consultation with Infectious Diseases Specialist</i></p> <p>- 1 to 12 months (up to 10 kg) 200-300* mg/kg/day IV divided q8h</p> <p>- 1 to 12 years (10 to 40 kg) 200-400* mg/kg/day IV divided q6h to q8h Max: 8 g/dose, 16 g/24 h</p> <p>- 12 years and older (greater than 40 kg) 12-24* g/day IV divided q6h to q12h Max: 8 g/dose, 16 g/24 h</p> <p>*doses above 300 mg/kg/day or 16 g/day may be considered for severe and serious infections</p> <p>Reference: 18</p>	<p><i>Use in consultation with Infectious Diseases Specialist</i></p> <p>12-24* g/day IV divided q6h to q12h Max: 8 g/dose, 16 g/24 h</p> <p>*doses above 16 g/day may be considered for severe and serious infections</p> <p>Reference: 18</p>

imipenem/cilastatin	<i>Achromobacter spp.</i> , NTM, <i>P. aeruginosa</i>	<p><i>Dosing based on imipenem component:</i></p> <p>Pulmonary Exacerbations: 25 mg/kg/dose IV q6h Max: 1 g/dose</p> <p>NTM Treatment: 15-20 mg/kg/dose IV q12h Max: 1 g/dose</p> <p>References: 1, 6</p>	<p><i>Dosing based on imipenem component:</i></p> <p>Pulmonary Exacerbations: 1 g IV q6h</p> <p>NTM Treatment: 1 g IV q12h</p> <p>References: 1, 2, 6</p>
levofloxacin	<i>Achromobacter spp.</i> , <i>B. cepacia</i> complex, <i>S. maltophilia</i>	<p>- 6 months to 5 years: 10 mg/kg/dose PO/IV q12h Max: 750 mg/24 h</p> <p>- 5 years and older: 10 mg/kg/dose PO/IV once daily Max: 750 mg/dose</p> <p>Reference: 2</p>	<p>750 mg PO/IV once daily</p> <p>References: 2, 19</p>
linezolid	MRSA, NTM	<p>Pulmonary Exacerbations:</p> <ul style="list-style-type: none"> - Less than 12 years old: 10 mg/kg/dose PO/IV q8h Max: 600 mg/dose - 12 years and older: 10 mg/kg/dose PO/IV q12h Max: 600 mg/dose <p>NTM Treatment:</p> <ul style="list-style-type: none"> - Less than 12 years old: 10 mg/kg/dose PO/IV q8h Max: 600 mg/dose - 12 years and older: 10 mg/kg/dose PO/IV q12h to q24h* Max: 600 mg/dose <p>*May reduce to once daily if intolerant to adverse effects</p> <p>References: 1, 2</p>	<p>Pulmonary Exacerbations: 600 mg PO/IV q12h</p> <p>NTM Treatment: 600 mg PO/IV q12h to q24h* *May reduce to once daily if intolerant to adverse effects</p> <p>References: 1, 2</p>

meropenem	<i>Achromobacter spp.</i> , <i>B. cepacia</i> complex, <i>P. aeruginosa</i>	40 mg/kg/dose IV q8h Max: 2 g/dose Reference: 6	2 g IV q8h References: 2, 6
minocycline	<i>Achromobacter spp.</i> , <i>B. cepacia</i> complex, <i>S. maltophilia</i>	Older than 8 years: 4 mg/kg PO once as loading dose (Max: 200 mg/dose), then 2 mg/kg/dose PO BID (Max: 100 mg/dose) Reference: 2	100 mg PO BID Reference: 2
moxifloxacin	<i>Achromobacter spp.</i> , NTM, <i>S. maltophilia</i>	- Less than 15 years: 10 mg/kg/dose PO/IV once daily Max: 400 mg/dose - 15 years and older: 400 mg PO/IV once daily References: 1, 2	400 mg PO once daily References: 1, 2
piperacillin/tazobactam	<i>Achromobacter spp.</i> , <i>P. aeruginosa</i>	<i>Dosing based on piperacillin component:</i> 350-600 mg/kg/day IV divided q4h to q6h Max: 4 g/dose References: 2, 8	<i>Dosing based on piperacillin/tazobactam combination:</i> 4.5 g IV q4h to q6h References: 2, 8
sulfamethoxazole (SMX)/trimethoprim (TMP)	<i>Achromobacter spp.</i> , <i>B. cepacia</i> complex, MRSA, <i>S. maltophilia</i>	<i>Dosing based on TMP component:</i> Mild infection: 6 mg/kg/dose PO BID PO Max: 320 mg/dose Moderate to severe infection: 5 mg/kg/dose PO/IV q6h to q8h PO Max: 320 mg/dose Reference: 2	<i>Dosing based on TMP component:</i> Mild infection: 320 mg PO BID Moderate to severe infection: 5 mg/kg/dose IV q6h to q8h Reference: 2

temocillin	<i>B. cepacia</i> complex	No paediatric dosing published	*Requires Health Canada SAP approval Dosing based on temocillin base: 2 g IV q12h Severe infection: 2 g IV q8h Reference: 20
tigecycline	<i>Achromobacter</i> spp., MRSA, NTM, <i>S. maltophilia</i>	Pulmonary Exacerbations: - 8-11 years: 1.2-2 mg/kg/dose IV q12h Max: 50 mg/dose - 12 years and older: 50 mg IV q12h NTM Treatment: - 8-11 years: 1.2 mg/kg/dose IV q12h Max: 50 mg/dose - 12 years and older: 100 mg IV once as loading dose, then 50 mg IV q12h to q24h References: 1, 2	Pulmonary Exacerbations: 100 mg IV once as loading dose, then 50 mg IV q12h *The loading and maintenance doses may need to be doubled in treatment of more drug-resistant bacteria and/or severe infection NTM Treatment: 100 mg IV once as loading dose, then 50 mg IV q12h to q24h References: 1, 21, 22
tobramycin	<i>P. aeruginosa</i>	<i>Empiric dosing, then adjust based on TDM:</i> <u>Extended interval dosing:</u> 10 mg/kg/dose IV q24h <u>Traditional dosing:</u> 4 mg/kg/dose IV q8h TDM: Extended interval – Peak: 20-40 mg/L, Trough: <1 mg/L Traditional – Peak: 10-12 mg/L, Trough: <2 mg/L References: 2, 23, 24	<i>Empiric dosing, then adjust based on TDM:</i> <u>Extended interval dosing:</u> 10 mg/kg/dose IV q24h TDM: Peak: 20-40 mg/L, Trough: <1 mg/L References: 2, 23, 24

vancomycin	MRSA	<p><i>Empiric dosing, then adjust based on TDM:</i></p> <p>15 mg/kg/dose IV q6h</p> <p>TDM:</p> <ul style="list-style-type: none"> - Trough: 10-20 mg/L - AUC/MIC ratio: 400-600 <p>References: 2, 25</p>	<p><i>Empiric dosing, then adjust based on TDM:</i></p> <p><u>Intermittent Infusion:</u></p> <p>15-20 mg/kg/dose IV q8h to q12h (rounded to the nearest 250 mg)</p> <p>*Loading dose may be considered in seriously ill patients</p> <p><u>Continuous Infusion:</u></p> <p>15-20 mg/kg IV once as loading dose, then 30-40 mg/kg/day (up to 60 mg/kg/day) IV as maintenance continuous infusion</p> <p>TDM:</p> <ul style="list-style-type: none"> - Trough: 15-20 mg/L - AUC/MIC ratio: 400-600 - Continuous infusion: Steady-state concentration of 20-25 mg/L <p>References: 2, 17, 25</p>
------------	------	--	---

AUC, area under the curve; **BID**, twice daily; **MDR GNB**, multidrug-resistant Gram negative bacilli; **MIC**, minimum inhibitory concentration; **MRSA**, methicillin-resistant *Staphylococcus aureus*; **NTM**, nontuberculous mycobacteria including *Mycobacterium abscessus complex* and *Mycobacterium avium complex*; **QID**, four times daily; **SAP**, Special Access Programme; **TDM**, therapeutic drug monitoring; **TID**, three times daily

REFERENCES

1. Floto RA, Olivier KN, Saiman L, et al. US CFF and ECFS consensus recommendations for the management of non-tuberculous mycobacteria in individuals with cystic fibrosis. *Thorax* 2016;71:i1-i22.
2. Lexicomp Online, Hudson, Ohio: UpToDate, Inc.; 2013; July 2, 2021.
3. Saiman L, Marshall BC, Mayer-Hamblett N, et al. Azithromycin in patients with cystic fibrosis chronically infected with *Pseudomonas aeruginosa*: A randomised controlled trial *JAMA* 2003;290:1794-56.
4. Equi A, Balfour-Lynn IM, Bush A, et al. Long term azithromycin in children with cystic fibrosis: a randomized, placebo-controlled crossover trial. *Lancet* 2002;360(9338):978-84.
5. Clement A, Tamalet A, Leroux E, et al. Long term effects of azithromycin in patients with cystic fibrosis: A double blind, placebo controlled trial. *Thorax* 2006;61:895-902.
6. Zobell JT, Young DC, Waters CD, et al. Optimization of anti-pseudomonal antibiotics for cystic fibrosis pulmonary exacerbations: I. aztreonam and carbapenems. *Pediatr Pulmonol* 2012;47(12):1147-58.
7. Peltola H and Paakkonen M. Acute osteomyelitis in children. *N Engl J Med* 2014;370:352-60.
8. Zobell JT, Waters CD, Young DC, et al. Optimization of Anti-pseudomonal antibiotics for cystic fibrosis pulmonary exacerbations: II. cephalosporins and penicillins. *Pediatr Pulmonol* 2013;48(2):107-22.
9. Bensman TJ, Wang J, Jayne J, et al. Pharmacokinetic-pharmacodynamic target attainment analyses to determine optimal dosing of ceftazidime-avibactam for the treatment of acute pulmonary exacerbations in patients with cystic fibrosis. *Antimicrob Agents Chemother* 2017;61(10):e00988-17.
10. Monogue ML, Pettit RS, Muhlebach M, et al. Population pharmacokinetics and safety of ceftolozane-tazobactam in adult cystic fibrosis patients admitted with acute pulmonary exacerbation. *Antimicrob Agents Chemother* 2016;60(11):6578-84.
11. Natesan S, Pai MP, Lodise TP. Determination of alternative ceftolozane/tazobactam dosing regimens for patients with infections due to *Pseudomonas aeruginosa* with MIC values between 4 and 32 mg/L. *J Antimicrob Chemother* 2017;72(10):2813-16.
12. Zobell JT, EPPs KL, Young DC. Optimization of anti-pseudomonal antibiotics for cystic fibrosis pulmonary exacerbations: II. cephalosporins and penicillins update.
13. Stockmann C, Sherwin CM, Zobell JT, et al. Optimization of anti-pseudomonal antibiotics for cystic fibrosis pulmonary exacerbations: III. fluoroquinolones. *Pediatr Pulmonol* 2013;48(3):211-20.
14. Schultz AN, Hoiby N, Nielsen XC, et al. Individual pharmacokinetic variation leads to underdosing of ciprofloxacin in some cystic fibrosis patients. *Pediatr Pulmonol* 2017;52(3):319-23.
15. Spino M, Chai RP, Isles AF et al. Cloxacillin absorption and disposition in cystic fibrosis. *J Pediatr* 1984;105(5):829-35.
16. SteriMax Inc. Colistimethate for Injection USP (colistimethate sodium) prescribing information. Oakville, ON; 2018. Available from: <http://sterimaxinc.com/wp-content/uploads/2018/12/Colistimethate-for-Injection-USP-PM.pdf>.
17. Zobell JT, Epps KL, Young DC, et al. Utilization of antibiotics for methicillin-resistant *Staphylococcus aureus* infection in cystic fibrosis. *Pediatr Pulmonol* 2015;50(6):552-9.
18. VERITY PHARMACEUTICALS. IVOZFO (Fosfomycin for injection) prescribing information. Mississauga, ON; 2019. Available from: http://veritypharma.com/wp-content/uploads/2019/06/IVOZFO%20-%2001May2019_final.pdf.
19. Chmiel JF, Aksamit TR, Chotirmall SH, et al. Antibiotic management of lung infections in cystic fibrosis. I. The microbiome, methicillin-resistant *Staphylococcus aureus*, gram-negative bacteria, and multiple infections. *Ann Am Thorac Soc* 2014;11(7):1120-9.

- 20.Lexicomp Online. Temocillin (Martindale: The Complete Drug Reference), Hudson, Ohio: UpToDate, Inc.; 2013; July 2, 2021.
- 21.De Pascale G, Montini L, Pennisi M, et al. High dose tigecycline in critically ill patients with severe infections due to multidrug-resistant bacteria. *Crit Care* 2014;18(3):R90.
- 22.Ramirez J, Dartois N, Gandjini H, et al. Randomized phase 2 trial to evaluate the clinical efficacy of two high-dosage tigecycline regimens versus imipenem-cilastatin for treatment of hospital-acquired pneumonia. *Antimicrob Agents Chemother* 2013;57(4):1756-62.
- 23.Young DC, Zobell JT, Stockmann C, et al. Optimization of anti-pseudomonal antibiotics for cystic fibrosis pulmonary exacerbations: V. Aminoglycosides. *Pediatr Pulmonol* 2013;48(11):1047-61.
- 24.Smyth A, Tan KH, Hyman-Taylor P, et al. Once versus three-times daily regimens of tobramycin treatment for pulmonary exacerbations of cystic fibrosis - the TOPIC study: a randomized controlled trial. *Lancet* 2005;365(9459):573-8.
- 25.Rybäk MJ, Le J, Lodise TP, et al. Therapeutic monitoring of vancomycin for serious methicillin-resistant *staphylococcus aureus* infections: A revised consensus guideline and review by the American Society of Health-System Pharmacists, the Infectious Diseases Society of America, the Pediatric Infectious Diseases Society, and the Society of Infectious Diseases Pharmacists. *Am J Health Syst Pharm* 2020;77(11):835-64.

August 2021; to be reviewed in 3 years

Cystic Fibrosis Canada

2323 Yonge Street, Suite 800
Toronto (Ontario) M4P 2C9
Phone : 1 800 378-2233 or 416 485-9149
Fax : 416 485-5707
www.cysticfibrosis.ca



FURTHER